

# API Standard 6FB Fourth Edition – 2019 Fire Test Certificate

Name of Manufacturer:	Superlite Jointings Private Limited
Product Code:	Superlite AF-572
Size:	8 inch

Test Date:	August 10, 2020
Report/Certificate Number:	220269A
Pressure Rating:	ANSI Class 300

*This certificate refers to the above mentioned product. This is to certify that the test specimen provided is in conformity with the standard mentioned above. This certificate does not imply assessment of the production of the product.*

#### Laboratory Information

Name:	<b>Yarmouth Research and Technology, LLC</b>
Address:	434 Walnut Hill Road North Yarmouth, ME 04097 USA
Tester:	Matthew Wasielewski, PE <a href="mailto:info@yarmouthresearch.com">info@yarmouthresearch.com</a> <a href="http://www.yarmouthresearch.com">www.yarmouthresearch.com</a> (207) 829-5359

